

Test Report

No.: SZTYR100643171LP-01

Date: JUL 05, 2010

Page 1 of 3

CKB PRODUCTS WHOLESALE
8212 CHANCELLOR ROW DALLAS, TEXAS 75247

The results of this report are extracted from the test report number SZTYR100643171LP where the sample(s) / material(s) of sample is(are) claimed to be identical.

The following samples were submitted and identified by/on behalf of the client as: STAINLESS STEEL HIP FLASK

Sample Receiving Date : JUN 24, 2010

Testing Period : JUN 24, 2010 TO JUN 28, 2010

Test Requested	Result
As specified by applicant, determination of Lead & Cadmium contents in the selected materials (See Remark) of the submitted samples with reference to California Proposition 65 requirement (County of San Francisco Case No. CGC-05-440811).	PASS

Remark: It is requested by applicant, only the selected material(s) in the submitted sample was (were) tested, the detail of tested material(s) is (are) listed in specimen description in the result page(s).

***** For Further Details, Please Refer to the Following Page(s) *****

Signed for and on behalf of
SGS-CSTC Ltd.


Qu Ping, Kiky
Section Head

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, jurisdiction and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its inspection only and, within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated, the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.



Test Report

No.: SZTYR100643171LP-01

Date: JUL 05, 2010

Page 2 of 3

Results:

With reference to EPA 3052:1996, Analysis was performed by Atomic Absorption Spectrometer (AAS).

Element	Lead	Cadmium
Specimen Description	Result	
Silvery color metal flask (Body)	0.0045%	N.D.

- Note:
- 1% = 10000ppm (mg/kg)
 - Method Detection Limit for Lead = 0.0010% (10mg/kg)
 - Method Detection Limit for Cadmium = 0.0005% (5mg/kg)

Remark: Summary of upper limits of requirements:

Requirement	Upper Limit	Effective date
Lead & Cadmium in Ceramic or Glass ware (Food / Beverage) with Exterior decorations in Lip and Rim. (County of San Francisco Case No. CGC-05-440811)	≤ 0.02% (200ppm) Lead	Current
	≤ 0.08% (800ppm) Cadmium	

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its inspection only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated, the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.



2,4,5/F, Oastar Building, Zhongkang Road, Shangmeilin, Shenzhen, China 518049 t (86-755) 83114358 f (86-755) 83106190 www.cn.sgs.com
 中国·深圳·上梅林中康路奥士达大厦2,4,5层 邮编: 518049 t (86-755) 83114358 f (86-755) 83106190 e sgs.china@sgs.com

SZTY 2691897

Test Report

No.: SZTYR100643171LP-01

Date: JUL 05, 2010

Page 3 of 3

Sample Photo:



Attention! Only selected material(s) was (were) tested, Detail(s) is (are) listed in the specimen description in result page(s).

SGS authenticate the photo on original report only

*** End of Report ***

Attention: To check the authenticity of testing / inspection report & certificate, pls contact tel (86-755)83071443 email: CN.Doccheck@sgs.com

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its issue and is for information only and, within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated, the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.